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ENTERAL FEEDING INITIATION ORDERS
To Be Completed by Nursing, the Dietitian or MD and signed by an MD

1. [ CXR to confirm initial tube placement.
OR
O tube placement confirmed
(gastric, intestinal)

(e.g. radiographically, er;doscopically)

2. [IBegin Volume-Based Feeding. (24 hour period as per flow sheet - Xam to Xam).

a) On Day 1 of enteral feeding, start with Peptamen Bariatric @ 25 ml/hr
b) On Day 2 of enteral feeding, dietitian to calculate 24 hr target volume based on patient’s actual admission
weight. If dietitian is not available use*:

[] <50kg » 1050 ml/24 hrs
[] 50.1 —65kg » 1350 ml/24 hrs
[] 65.1- 80kg —» 1650 ml/24 hrs

] 80.1-95kg » 1950 ml/24 hrs
] >95.1kg —» 2400 ml/24 hrs

c) Calculate the hourly rate of infusion using the 24 hr target volume from part (b) divided by the number of
available hours for feeding today (Day 2), or use the Volume Based Feeding Schedule. Do not exceed
150 ml/hr.

d) Consult dietitian to reassess 24 hr target volume (continue weight based 24 hr target volume calculating
hourly rate as per Volume Based Feeding Schedule until dietitian review)

e) Monitor gastric residual volumes as per Gastric Feeding Flow Chart

OR
[] Begin Trophic Feeds
* Start Peptamen Bariatric at 10 mL/h. Do not monitor gastric residual volumes. Reassess ability to transition to

Volume-Based Feeding the next day. [For patients on vasopressors (regardless of dose) as long as they
are adequately resuscitated OR patients not suitable for Volume Based Feeding (e.g. ruptured AAA, upper
intestinal anastomosis, surgically place jejunostomy, impending intubation or risk of refeeding syndrome)].

OR

[ ] NPO. Please write in reason: .(For contraindications to EN only: bowel

perforation, bowel obstruction, proximal high output fistula). Note: recent OR and high NG output are not
contraindications to EN. Reassess and switch to Volume-Based Feeding the next day. Do not start
metoclopramide or protein supplements in patients who are NPO.

3. Unless NPO: Start metoclopramide: [ 110 mg IV q6 hr, or [1 5 mg g6h IV if renal dysfunction. Reassess daily.

4. Unless NPO: Protein supplement Beneprotein® - 2 packets mixed in 120 ml sterile water bid via NG (consider
holding in renal failure if not on dialysis or if pt. has hepatic encephalopathy).

5. Monitor nutritional adequacy daily: (volume of EN rec’d in last 24 hour period/prescribed 24 hour target volume)
and report this percentage intake on daily rounds.

6. Monitor lytes and Ca, Mg, Phos q12h x 72 hours then as per ICU admission orders.

7. Flush tube with at least 10 mL sterile water g4 h during feedings, if feedings are held, after aspiration for
residuals, and before and after medication and Beneprotein administration.

8. For declogging tubes, give pancrelipase 8,000 units mixed with crushed Na bicarbonate 500 mg in 25 mL warm
water prn.

9. You may override Total Fluid Intake (TFI) order if needed; Do not increase IV rate to make up for held feedings
because this volume will be made up later with increased rates of EN.

TRANSCRIPTION

Printed Name:

Signature & Designation:

Date (YYYY/MM/DD) & Time (HHMM):

*These weight based volumes are based on a 1.0 kcal/ml formula. Refer to the PEP uP: Volume Based Feeding Calculations to determine the

weight-based target volume if using a 1.2 kcal/ml or 1.5 kcal/ml formula.

Please note: These are suggested guidelines for enteral feeding based on Enhanced Protein-Energy Provision via the Enteral Route in Critically IlI

Patients (PEP uP) Protocol. They are not intended as a substitute for medical advice.
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Suggested Adult Enteral Feeding Protocol:
Sample Order Set

Enteral Feeding Initiation Check appropriate order(s)

1. 1 RD Nutrition Consult for nutrition assessment, feeding recommendations, tolerance assessment and tracking of cumulative
calorie deficit

2. Q Insert nasogastric feeding tube and verify tube placement with abdominal film
Or

3. QO Consult Gl or Tube Team for specialized feeding tube placement: (Circle one) nasogastric, nasojejunal, percutaneous
gastrostomy, percutaneous jejunostomy; verify tube placement

4. [ If patient has had nothing by mouth for >10 days or is <85% IBW, monitor for Refeeding Syndrome

Formula Selection and Infusion Method Check appropriate order(s)

1. QA Prescribing physician Or 1 RD complete Malabsorption Index to determine optimal formula

2. Q Consider early initiation (within 24-48 hrs) of immune modulating formula for the appropriate patient population (major elective
surgery, trauma, burns, head and neck cancer, and/or critically ill on mechanical ventilation)

3. O Selectformula Or Q Deferto RD for formula selection

Select infusion method:

U Continuous feeding: Begin— mL/hour full strength and advance 25 mL/hr every 8 hours as tolerated to goal rate:
(Specify) _—_____mL/hour

U Bolusfeeding:—___ ml,every________ hours

U Volume based feeding:— mL daily, nurse to infuse over available hours/day, not exceeding 280 mL/hour for gastric feeding

and 150 mL/hour post-pyloric feeding
5. QO Selectfree water flush: Q200 mL/shift Or O ____ mLfreewater,every_______ hours

Routine Nursing Orders

B Mouthwash swab application 10 mL chlorhexidine to nucous membrane twice daily

B Record accurate initial height and daily weights on graphics

B Keep head of bed elevated 30-45 degrees at all times, unless contraindicated

B For clogged feeding tube, instill 1 tablet Viokase and 650 mg Sodium Bicarbonate with 10 nL warm water as needed ___ time(s)

B Record stool frequency

B DO NOT stop feeds for residuals less than 500 mL where there are no other signs of intolerance

B Gastric residual aspirate of <500 mL should be returned to the patient when no accompanying signs of intolerance are present

B Flush with 50 mL water every 4 hours if flush is not ordered

B Flush feeding tube with 10 mL at beginning and ending of feedings, after gastric residual aspiration and before/after medication
administration

B Nursing to resume feeding once tube placement has been confirmed by radiologist or physician responsible for care

B Do not stop feedings for diagnostic tests, usual nursing care, or routine bedside procedures unless specifically ordered by the physician

Optional Orders Check appropriate order(s)

O Monitor blood glucoseevery _____ hours (default is every 6 hours)
U Call physician if blood glucose is greaterthan —_mg/dL or less than mg/dL
U Forinadvertant gastric enteral feeding tube removal, nurse may reinsert tube and order abdominal x-ray for placement confirmation
4 Metoclopramide 10 mg every 6 hours, if indicated/tolerated for increased gastric motility
O Erythromycin 12 mg every 6 hours, if indicated/tolerated for increased gastric motility
Physician Signature: Date and Time:
Nurse Signature: Date and Time:

Please Note: These are suggested guidelines for enteral feeding based on various clinical references.
They are not intended as a substitute for medical advice or existing facility protocols.
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Malabsorption Index

Name: Date:

Clinician Signature:

Malabsorption can occur as a result of certain disease states or a number of clinical conditions. This worksheet will assist in
identifying individuals with malabsorption and provide guidance in the selection of enteral diets.

Instructions: Check the box next to the answer that best applies to each question.

1. Stool frequency and consistency
How frequently does the individual experience diarrhea*
and/or loose stools?

4 Every day (4 points)
O Three or more times per week (3 points)
U4 Rarely (0 points)

2. Medication

Is the individual on a sorbitol-containing medication
or other medications which promote rapid intestinal
transit time and/or is the individual on a medication to
control stools?

a Yes (3 points) O No (0 points)

3. Nutritional status

Is weight loss occurring despite the provision of a
reasonable level of calories and protein (eg, 25-35 kcal/kg
with >1.0 g protein/kg/day)?

4. Medical diagnoses

Have any of the following diagnoses been documented in
the individual's medical record over the last year: Crohn's
disease; inflammatory bowel disease; pancreatitis; CMV,
cryptosporidiosis; short bowel syndrome; intestinal failure;
bacterial overgrowth; MAI; AIDS enteropathy; liver disease?

4 Yes (3 points) O No (0 points)

5. Treatments and diagnoses

Have any of the following treatments or procedures been
received over the last 6 months: radiation therapy to the

Gl tract or surrounding areas; intestinal resections; gastrectomy?

A Yes (3 points) O No (0 points)

6. Serum albumin
Based on a recent laboratory report (within the last 2 months),
what is the individual's serum albumin level?

0 <2.0 g/dL (4 points) 0 >3.0 g/dL (0 points)

Qa Yes (3 points) QO No (0 points) 0 2.1-2.5 g/dL (3 points) O Result not available
Q 2.6-3.0 g/dL (2 points)
Add points here:
Question 1 Question 2 Question 3 Question 4 Question 5 Question 6 Total
+ + + + . =
KTotal Potential degree of Recommended Suggested Nestlé \

points malabsorption nutrition therapy enteral products
0 Low Utilize whole protein diet. Nestlé whole protein tube-feeding
formulas or nutritional drinks

2-6 Moderate Initiate MCT-containing whole protein NUTREN® 1.5 formula,
diet. If <60% of goal rate achieved due to NUTREN® 2.0 formula,
documented Gl intolerance,* advance to PEPTAMEN® family,
peptide-based, MCT-containing diet. IMPACT® PEPTIDE 1.5 formula

7-14 High Utilize peptide-based, MCT-containing PEPTAMEN® family,
or free amino acid-based, very low-fat IMPACT® PEPTIDE 1.5 formula,
diet. If <60% of goal rate achieved due VIVONEX®/ TOLEREX® family
to documented Gl intolerance after a
reasonable trial, consider use of TPN.

15+ Very high TPN may be indicated as dual feeding If dual feeding, utilize PEPTAMEN® family,
with elemental diet or as sole therapy. IMPACT® PEPTIDE 1.5 formula,

K VIVONEX®/ TOLEREX® family j

*Gastrointestinal intolerance: diarrhea >300 mL/day or more than 4 loose stools per day; abdominal distention; nausea and/or vomiting.
This tool has been validated by Mark DelLegge, MD, Charlotte Clinic for Gastrointestinal and Liver Diseases, PA. It has been found to be 75% sensitive.
This document is not a substitute for clinical judgment or medical advice.
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